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Plot 7-838. Radiated Upper Band Edge Plot ANT WF8 (Peak & Average — UNIl Band 2A — RU26)
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Plot 7-839. Radiated Lower Band Edge Plot ANT WF8 (Peak & Average — UNIlI Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5648.08 MHz
D : PK VBW: 3 MH
PASS Offset: 17,248 SWT: 1.01ms 63.19 dBuV/m
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Plot 7-840. Radiated Lower Band Edge Plot ANT WF8 (Peak — UNII Band 3 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 36
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Plot 7-841. Radiated Upper Band Edge Plot ANT WF8 (Peak — UNIl Band 3 — RU26)
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RU996
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Plot 7-842. Radiated Lower Band Edge Plot ANT WF8 (Peak & Average — UNIl Band 1 — RU996)
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Plot 7-843. Radiated Upper Band Edge Plot ANT WF8 (Peak & Average — UNIlI Band 2A — RU996)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
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Plot 7-844. Radiated Lower Band Edge Plot ANT WF8 (Peak & Average — UNIl Band 2C — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
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Peak Trace . . . ! .
PASS [ fes v G 300, avo 525680 iz, 48,53 dByvim

140 1

120 A

100 +

80 -

Field Strength (dBuVv/m)

60 “ x B N

40 1

5350 5373 5396 5419 5442 5465 5488 5511 5534 5557 5580
Frequency (MHz)

Plot 7-845. Radiated Lower Band Edge Plot ANT WF8 (Peak & Average — UNIl Band 2C — RU996)
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Plot 7-846. Radiated Upper Band Edge Plot ANT WF8 (Peak — UNIl Band 2C — RU996)
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Plot 7-847. Radiated Lower Band Edge Plot ANT WF8 (Peak — UNII Band 3 — RU996)

FCC ID: BCGA2316

PCTEST

Proud to be part of @ element

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:

1C2004270028-09-R1.BCG

Test Dates:
6/15/2020 - 08/14/2020

EUT Type:
Tablet Device

Page 524 of 591

© 2020 PCTEST

V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5926.33 MHz
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Plot 7-848. Radiated Upper Band Edge Plot ANT WF8 (Peak — UNIl Band 3 — RU996)
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7.6.8 Antenna WF7a Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-849. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 1 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
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Plot 7-850. Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 2A — RU26)
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RU Index: 0
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Plot 7-851. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 5700MHz
Channel: 140
Trace: MaxHold RBW: 1 MHz 5725.84 MHz
Detector: PK VBW: 3 MH
PASS Offset: 18.1dB SWT: 1.01ms 63.49 dBuVv/m
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Plot 7-852. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNIl Band 2C — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
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Plot 7-853. Radiated Lower Band Edge Plot ANT WF7a (Peak — UNII Band 3 — RU26)
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Plot 7-854. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNIl Band 3 — RU26)
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RU242
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
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Plot 7-855. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 1 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
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Plot 7-856. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 1 — RU242)
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Worst Case Mode:
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Plot 7-857. Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2A — RU242)
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Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2A — RU242)
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Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
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Plot 7-859. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2C — RU242)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-860.
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5540MHz
Channel: 108
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Plot 7-861. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2C — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5660MHz
Channel: 132
Trace: MaxHold RBW: 1 MHz 5726.64 MHz
D : PK VBW: 3 MH
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Plot 7-862. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5680MHz
Channel: 136
Trace: MaxHold RBW: 1 MHz 5727.12 MHz
Detector: PK VBW: 3 MH
PASS Offset: 18.1dB SWT: 1.01ms 63.07 dBuV/m
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Plot 7-863. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5700MHz
Channel: 140
Trace: MaxHold RBW: 1 MHz 5725.04 MHz
D : PK VBW: 3 MH
PASS Offset: 18,108 SWT: 1.01ms 63.41 dBpV/m
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Plot 7-864. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU242)

’ A :
FCC ID: BCGA2316 PCTEST MEASUREMENT REPORT ppr_oved by
Proud to be part of @ element (CERT|F|CAT|ON) Quahty Manager
Test Report S/N: Test Dates: EUT Type:
) Page 534 of 591
1C2004270028-09-R1.BCG | 6/15/2020 - 08/14/2020 | Tablet Device

© 2020 PCTEST V 10.2 04/22/2020
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @

lement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz 5641.43 MHz
Detector: PK VBW: 3 MH
PASS Offset: 18.1dB SWT: 1.01ms 57.90 dBpV/m
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Plot 7-865. Radiated Lower Band Edge Plot ANT WF7a (Peak — UNII Band 3 — RU242)
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Plot 7-866. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNIl Band 3 — RU242)
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7.6.9 Antenna WF7a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:
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Operating Frequency:

Channel:

Field Strength (dBuv/m)

802.11ax

MCS11

0

3 Meters

5190MHz

38

RBW: 1MHz  pegk: 5144.29 MHz, 68.93 dBUV/m

Reak Trace, VBW: 3 MH
PASS avg, ot 17908 YBIE 2 M2 Avg: 5136.62 MHz, 45.99 dBUV/m

[o]
o
1

[=)]
o
!

-vnMM‘ s,

L

40 1

5085 5098 5111

5124 5137 5150 5163 5176 5189 5202 5215

Frequency (MHz)

Plot 7-867. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 1 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62

RBW: 1 MHz  peak: 5365.86 MHz, 62.36 dBUV/m
Peak Trace : . ' ' .
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Plot 7-868. Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNIlI Band 2A — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
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Plot 7-869. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 2C — RU26)
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Plot 7-870. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2C — RU26)
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Plot 7-871. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNIl Band 2C — RU26)
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Worst Case Mode:
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Plot 7-872. Radiated Lower Band Edge Plot ANT WF7a (Peak — UNII Band 3 — RU26)
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Plot 7-873. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 3 — RU26)
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RU484
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
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Plot 7-874. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 1 — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
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Plot 7-875. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 1 — RU484)
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Plot 7-876. Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2A — RU484)
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Plot 7-877. Radiated Upper Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2A — RU484)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
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Plot 7-878. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2C — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5550MHz
Channel: 110

RBW: 1 MHz
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Plot 7-879. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNIl Band 2C — RU484)
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5520

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5590MHz
Channel: 118
PASS &g 120 RBW: 1 MHz  Peak: 5469.14 MHz, 62.55 dBuV/m
Posk Offeet. 17 688 _SWT: 1.01ms _Avg: 5408.51 MHz, 49.98 dBuV/m
140 -
E
Z 120 -
m
z
S 100 A
{o)]
C
v
&80
ke
@ ‘[_M
(VI 60 . Arcive R ’ e ‘ —
40 ] T T T T T T T T T
5350 5367 5384 5401 5418 5435 5452 5469 5486 5503
Frequency (MHz)
Plot 7-880. Radiated Lower Band Edge Plot ANT WF7a (Peak & Average — UNII Band 2C — RU484)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5590MHz
Channel: 118
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Plot 7-881. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU484)
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Plot 7-882. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU484)
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Plot 7-883. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNII Band 2C — RU4384)

FCC ID: BCGA2316

PCTEST

Proud to be part of @ element

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2004270028-09-R1.BCG

Test Dates:
6/15/2020 - 08/14/2020

EUT Type:
Tablet Device

Page 544 of 591

© 2020 PCTEST

V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be partof @ e

Worst Case Mode:

Worst Case Transfer Rate:

RU Index:
Distance of Measu

Operating Frequency:

Channel:

Field Strength (dBuv/m)

(=)

N

o
1

100 A

185Z9-2aat

802.11ax

MCS11

65

rements: 3 Meters

5755MHz

151

PASS Deccorm"

Offset: 18.1dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms

5644.10 MHz
58.94 dBuV/m

(0]
o
1

[=)]
o
L

5625 5641 5657

5673 5689 5705 5721

Frequency (MHz)

5737

5753

5769

5785

Plot 7-884. Radiated Lower Band Edge Plot ANT WF7a (Peak — UNII Band 3 — RU484)
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Plot 7-885. Radiated Upper Band Edge Plot ANT WF7a (Peak — UNIl Band 3 — RU484)
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